
Infrastructure Development Division, Umgeni Water
310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
 P.O. Box 9, Pietermaritzburg, 3200, Republic of South Africa
Tel: +27 (33) 341 1111 / Fax +27 (33) 341 1167 / Toll free: 0800 331 820  
Email: info@umgeni.co.za / Web: www.umgeni.co.za

Infrastructure Master Plan 2020
2020/2021 – 2050/2051

Volume 3:
uMkhomazi System; Upper 

uMzimkhulu System and Upper 
Mzintlava System

Improving Quality of Life and Enhancing Sustainable Economic Development.

Think Water, 
think Umgeni Water.



 

 
 
 
 
 
 
 
 
 
 
 
 
 

For further information, please contact: 

 

 

 

 

Planning Services 

Infrastructure Development Division 

Umgeni Water 
[...]
vegetation and dryland sugarcane. These activities are land uses that reduce the natural runoff, 
before other water users in the catchment can make use of it.  
 
The major tributaries of the Mzimkhulu River include the following: 

 Ngwangwane River, which is situated in the upper Mzimkhulu River on the right bank. It 

confluences with the Mzimkhulu River at the outlet of quaternary catchment T51C. 

 The Pholela River, which is situated on the left bank of the Mzimkhulu River. It also confluences 

with the Mzimkhulu River in the quaternary catchment T51C 

 The Bisi River, which is located on the right bank of Mzimkhulu River and confluences the 

Mzimkhulu River on the municipal boundary of Harry Gwala and Ugu District Municipality at the 

outlet quaternary catchment of T52H. 

(b) Surface Water 

 
The hydrological characteristics of the Upper Mzimkhulu Region are presented in Table 9.1 as can be 
expected, the higher rainfall zones are those in the higher altitude areas of the Drakensberg 
Mountains with MAP exceeding 1200mm in some of these zones. Evaporation is considered 
relatively high throughout the area with in excess of 1300mm being prevalent in some of the areas. 
 
  



 
 
 
 32 

Table 9.1 Upper Mzimkhulu Region Hydrological Characteristics (WR2012: Mvoti to 
Mzimkhulu Quat Info WMA 11 7Jul2015 spreadsheet). 

Region River (Catchment) Area (km2) 

Annual Average 

Evaporation 
(mm) 

Rainfall 
(mm) 

Natural Runoff 
(million m3/annum) 

Natural Runoff 
(mm) 

Upper 

Mzimkhulu 

T51A 328 1300 1260 155.9 475.3 

 T51B 210 1300 1180 86.8 413.3 

 T51C 462 1300 952 119.9 259.5 

 T51D 142 1300 1234 63.5 447.2 

 T51E 256 1300 957 61.1 238.7 

 T51F 307 1350 1142 114.0 371.3 

 T51G 256 1350 1087 89.3 348.8 

 T51H 520 1300 947 125.8 241.9 

 T51J 265 1300 912 54.6 206.0 

 T52A 382 1200 

 

906 127.3 333.2 

 T52B 256 1200 881 30.9 120.7 

 T52C 261 1200 836 58.4 223.8 

 T52D 531 1200 791 52.7 99.3 

 T52E 233 1200 903 43.9 188.4 

 T52F 418 1200 908 75.0 179.4 

 T52G 221 1200 903 51.2 231.7 

 T52H 344 1200 778 62.3 181.1 

 Total  5392     

 

9.2.2 Reserve 

Please refer to Section 11.2.2 (d) in Volume 4 for the Mzimkhulu Water Resource Region Reserve 
information. 
 

9.2.3 Existing Water Resource Infrastructure and Yields 

The Underberg WTP, Mzimkhulu WTP and Ibisi WTP rely on run-of-river abstractions. There are 
three key flow gauges in the upper Mzimkhulu catchment (TH003, T5H004 and T5H005) located in 
the Pholela River in T51D, Mzimkhulu River in T51B and Nkonzo River in T51A, respectively. These 
stations generally have long records with good quality data. Low flows generally occur during the 
months of June, July and August and during this period water supply to communities from natural 
sources like streams and rivers becomes difficult. However, water supply for the communities is 
adequate in the summer months.  
 
Point source abstractions from the Upper Mzimkhulu River and its tributaries mainly supply 
commercial, industrial and domestic demands in rural areas and towns such as Underberg, 
Himeville, and Creighton. The middle section of the river near Umzimkhulu Town is prone to flooding 
with some flow gauges having been washed away in the past. Groundwater use in the catchment is 



 
 
 
 33 

generally not registered and there are no yield estimates available on the boreholes linked to the 
water supply system. However, it is estimated there are relatively high groundwater volumes being 
abstracted for domestic water use as there are a number of standalone schemes, which are 
dependent on the groundwater systems.  
 
DWS has identified potential options to address the current and future water supply shortages. One 
of the options is to develop dams and / or weirs in the Ngwangane River and Bisi River (tributaries of 
the Mzimkhulu River) to improve the reliability of the raw water (DWS, 2016). 
 

9.2.4 Operating Rules 

There are no operating rules as the Underberg WTP, Mzimkhulu WTP and Ibisi WTP rely on run-of-
river abstractions. 
 

9.3 Supply Systems 

9.3.1 Description of the Upper Mzimkhulu System 

There are numerous smaller water treatment plants in the Upper Mzimkhulu System but for the 
purpose of this report, focus is on the plants that have a capacity of 2 Mℓ/day and greater. 
 
Brief description (locality and supply area) of the primary bulk WTP’s within the Upper Mzimkhulu 
System: 
 

a) Underberg WTP: Underberg is a small town located at the foothills of the Southern 
Drakensberg approximately 130 km from Pietermaritzburg in KwaZulu-Natal. The town 
functions mainly as a tourist centre for the uKhahlamba-Drakensberg Park recently which 
has recently being declared as a World Heritage site. Underberg also functions as a service 
centre for the surrounding farming and rural areas.  
 

The raw water supply source to the Underberg WTP is the Mzimkhulu River and the scheme 
supplies potable water to the towns of Underberg and Himeville. The works is classified as 
class D. 
 

b) Mzimkhulu WTP: The Mzimkhulu Water Treatment Plant is situated in the town of 
Umzimkhulu approximately 30 km SW of Ixopo as the crow flies; off the R56 and half the 
way to Kokstad from Ixopo. 
 

The Umzimkulu Town depends on raw water supplies from the Mzimkulu River as its source. 
Raw water gravitates to a pump station near the Mzimkulu River. It is then pumped from the 
raw water pumping station to the Umzimkulu Town WTP which is located near the town and 
where it is treated to potable standards. Potable water is supplied to the town and 
surrounding areas. This treatment works is classified as class C. 
 

c) Ibisi WTP: The Ibisi Water Treatment Plant is situated positioned near to Wasbank and 
approximately 15 km southwest of Mzimkhulu as the crow flies (off the R56 and two and 
thirds of the way to Kokstad from Ixopo). 
 



 
 
 
 34 

Ibisi is currently supplied with potable water from the treatment works located within the town. 
Water is abstracted from the Ibisi River and pumped to the WTP. Potable water from the WTP is 
pumped to the network. The design capacity of the plant is approximately 2 Mℓ/day (still to be 
completely verified through a process survey). This treatment works is classified as class C. 
 
More detailed information on the WTP and system follow in the next section. 
 

(a) Underberg Water Treatment Plant and Supply System 

The primary source of raw water for the Underberg WTP (Figure 9.1, Table 9.2) is the Mzimkhulu 
River. Raw water is gravity fed to a pump station and then conveyed to the water treatment plant 
towards the east of the town. Treated water is then supplied to Underberg and the town of 
Himeville, which is located approximately 4 km to the north. 
 

The Underberg WTP, a Class D plant, operates 24 hours a day. The plant is operated and maintained 

by Harry Gwala District Municipality. 

 

The capacity of the filters is about 5.2 Mℓ/day whereas the clarifiers are limited to 4.3 Mℓ/d. The 

works is therefore rated on the latter figure. 

 

The Underberg WTP has been upgraded from 3.6 Mℓ/day to its current capacity but the current 

usage cannot be verified at this stage due to the lack of metering on the plant.  

 

 

  



 
 
 
 35 

Table 9.2 Characteristics of the Underberg WTP 

WTP Name: Underberg WTP 

System: Umzimkhulu River System  

Maximum Design Capacity: 5 Mℓ/day (approximately) 

Current Utilisation: 1.5 Mℓ/day (as per process controllers records) 

Raw Water Storage Capacity: 2.5 Mℓ raw water reservoir at pump station 

Raw Water Supply Capacity: The yield of the Mzimkhulu river at the abstraction is 

unknown although the yield of the Mzimkhulu should be 

adequate for the short to medium-term demand. The 

gravity pipeline from the weir can deliver 13.47 Ml/day. 

The pump station can deliver 3.6 Ml/day while the rising 

main can deliver 2.29 to 4 Ml/day. 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: Polyelectrolyte coagulant Wetfloc 7523 

Total Coagulant Dosing Capacity: 7.6 ℓ/h* 

Rapid Mixing Method: Flash Mixing via a weir 

Clarifier Type: Pulsator type clarifiers 

Number of Clarifiers: 2 rectangular 

Total Area of all Clarifiers: 128 m2 

Total Capacity of Clarifiers: 4.3 Mℓ/day 

Filter Type: Pressure Filters 

Number of Filters: 2 

Filter Floor Type N/A 

Total Filtration Area of all Filters 31.8 m2 

Total Filtration Design Capacity of all 

Filters: 

5.25 Mℓ/day 

Average Recovery Backwash water 

volume: 

Operator could not confirm 

Total Capacity of backwash Clarifier: 100 m3 

Capacity of Used Wash Water System: Operator could not confirm 

Primary Post Disinfection Type: Chlorination (chlorine gas) 

Disinfection Dosing Capacity: 3 kg/d 

Disinfectant Storage Capacity: 70kg cylinder 

Total Treated Water Storage Capacity: 3.75 Ml 

*Assumed 

 

 



 
 
 
 36 

Raw water infrastructure for the source of the Underberg WTP is summarised below and in Table 
9.3. 
 

 

 Abstraction Weir, Pumpstation and Pipeline: A 1.5m high mass concrete weir diverts river 
water into a 315mm diameter uPVC pipeline that gravitates water to a raw water reservoir. 
Water is then pumped from the raw water reservoir to the head of the treatment works that 
is situated to the east of the town. 

  
The raw water rising main is a combination of steel and uPVC pipework (Table 9.4) that 
varies in diameter from 160mm to 200mm. No information is available as to the lengths of 
the different sections and sections of the steel pipeline are above ground in the steep rock 
face along the pipeline route. The limiting factor for the capacity of the rising main would be 
the smallest diameter pipeline and that is the 160mm diameter uPVC pipeline. 
 
A project is underway to replace the rising main with a 250mm diameter steel pipeline. A 
portion of the pipeline has been replaced from the new pump station to meet the existing 
rising main before the river crossing. 

 

Table 9.3 Pump Station Details: Underberg System, Mzimkhulu River (weir), Raw 
Water 

System 
Pump 

Station 
Name 

Pump 
Set 

Pump Status 
Pump 

Description 
Supply 
From 

Supply 
To 

Static 
Head 
(m) 

Duty 
Head 
(m) 

Duty 
Capacity 
(Mℓ/day) 

 
Approx. 

Age 

 
Approx. 

Condition Duty 
Standb

y 

Underb
erg 

Underberg
Raw Water 
Pump 
Station 

2   
Vertical 
Turbine 
(130 kW) 

Mzimkhul
u Weir 

Underb
erg 
WTP 

166 170 3.6 >1 Good 

 

Table 9.4 Pipeline Details: Underberg System, Raw Water Supply Pipelines 

System Pipeline Name From To 
Length 
(km) 

Nominal 
Diamete
r (mm) 

Material 
Capacity * 
(Mℓ/day) 

Age  
(years) 

Underberg 
Underberg Raw Water 
Gravity 

Mzimkhulu Weir 
Underberg Raw 
Water Pump 
Station 

0.5  315 uPVC 10.1 21 

Underberg 
Underberg Raw Water 
Rising Main 

UnderbergRaw Water 
Pump Station 

Underberg WTP 1.54 150-200 
uPVC/Stee
l 

3.05 16 

 

Potable water supply system 

Potable water from the Underberg WTP supplies two towns through a series of pipelines (Table 9.5) 

and reseroirs (Table 9.6) i.e. Underberg and the town of Himeville (Figure 9.4). Interaction with the 

area manager and information received from PSP’s indicate the following: 

 

The upgrade of the water treatment plant, to date, included the following: 



 
 
 
 37 

 A second water filtration plant 

 Reservoir bypasses facility 

 Extended holding capacity of the raw water inlet 

 Safe chlorine gas storage and operational facility 

 Completion of water treatment works upgrade including the provision of sludge drying beds 

and a facility to recycle backwash water. 

 The construction of a new reservoir providing 48hr storage. 

The potable water is stored on site in three reservoirs with varying capacities. The two 
square/rectangular reservoirs are interconnected and the top water levels could not be obtained. 
The smaller circular reservoir supplies the surrounding high lying areas. The details of the reservoirs 
are found in Table 9.6. 
 
The potable supply to the Underberg Town and Himeville is via a 200mm diameter uPVC pipeline 
and this branches out into two 110mm diameter pipelines. One feeds the north western portion of 
the town and the other is a dedicated pipeline to the town of Himeville to the north. The Himeville 
pipeline is connected to a set of reservoirs that are only used in when there is no supply. 
Alternatively, the town is fed through the 160mm pipeline.  
 

Table 9.5 Pipeline Details: Underberg Potable Supply Pipelines 

System Pipeline Name From To 
Length 

(km) 

Nominal 
Diameter 

(mm) 
Material 

Capacity * 
(Mℓ/day) 

Age  
(years) 

Underberg Underberg/Himeville Underberg WTP Underberg/ Himeville 1.3 200 uPVC 4.07 16 

Underberg Underberg Underberg WTP Underberg Town 2 160 uPVC 2.61 8 

Underberg Himeville Underberg WTP Himeville Town/reservoirs 2.7 160 uPVC 2.61 16 

 
 

Table 9.6 Reservoir Details: Underberg System 

System Reservoir Site Reservoir Name 
Capacity 
(Mℓ) 

Reservoir Function 
TWL 
(mASL) 

FL 
(mASL) 

Underberg WTW Underberg WTW Rectangular 2.5 Terminal 1609.95 1605.76 

Underberg WTW Underberg WTW Square 1.0 Bulk  1610.15 1606.40 

Underberg WTW Underberg WTW Circular 0.25 Terminal 1610.15 1608.62 

Underberg WTW Himeville Himeville 1 0.2 Bulk  1579.82* 1575* 

Underberg WTW Himeville Himeville 2  0.2 Terminal 1579.82* 1575* 

*From measurement on Google Earth 

 
 



 
 
 
 38 

M
zi

m
k
h
u

lu
 R

iv
e
r

Circular 
Reservoir

Square 
Reservoir

Rectangular Reservoir

Underberg 
WTW

Himeville

Ø 110 

Ø 315 

Raw 

water 

PS

Ø 150 - 200 

0.2 M 

1 M 

2.5 M 

Ø 200 

Ø 160 

Ø 160 

Underberg 
Town

Himeville 2 
Reservoir

Himeville 1 
Reservoir

Underberg 
Town

 

Figure 9.4 Schematic of the Underberg System 

 



 
 
 
 39 

(b) Mzimkhulu Water Treatment Plant and Supply System 

Umzimkhulu is a town in Harry Gwala District Municipality in KwaZulu-Natal. The town lies 243 km 
north-east of Mthatha and 18 km south-west of Ixopo. It developed from a trading-post and was laid 
out in 1884. The town name originates from the Mzimkulu River on which it is situated. (Wikipedia). 
 

Mzimkulu town and its surrounding is currently supplied with potable water from a WTP (Figure 9.5, 
Table 9.7) located within the town. Raw water is pumped from the Mzimkulu River to the WTP. 
Water is also gravity fed from a tributary north of the town into the WTP. From the WTP the water is 
distributed into the reticulation networks supplying the town and surrounding areas. 
 

The design capacity of the convectional plant is 3 Mℓ/day and the design capacity of the package 
plant is 2 Mℓ/day. This treatment works is classified as class C. This plant is a two shift plant and is 
operated 24 hours a day. 1 x class V Superintendent, 1 x class II Process Controller, 4 x class 0 
Process Controllers and 2 x General Assistants. 
 

 

 

Figure 9.5 Pictorial view of the Mzimkhulu WTP  



 
 
 
 40 

Table 9.7 Characteristics of the Mzimkhulu WTP 

WTP Name: Mzimkhulu WTP 

System: Umzimkhulu River System  

Maximum Design Capacity: 5 Mℓ/day  

Current Utilisation: 3 Mℓ/day (according to the operator) 

Raw Water Storage Capacity: No Raw Water Storage 

Raw Water Supply Capacity: The gravity pipeline from the weir can deliver 4.07 

Ml/day. The pump station can deliver 2.4 Ml/day while 

the rising main can deliver 12.8 Ml/day. 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: Wetfloc 1723 

Total Coagulant Dosing Capacity: 12 ℓ/h 

Rapid Mixing Method: Flash Mixing 

Clarifier Type: Sedimentation tanks and lamella  

Number of Clarifiers: 3 (package Plant) and 2 (conventional Plant) 

Total Area of all Clarifiers: 78 m2 (traditional Plant), 39,6 m2 (lamella on package 

plant) 

Total Capacity of Clarifiers: 5.26 Ml/d 

Filter Type: Pressure Filters 

Number of Filters: 2 (conventional plant) and 3 (package plant) 

Filter Floor Type False floor* 

Total Filtration Area of all Filters 8.31 m2 on conventional plant and 11.4 m2 on package 

plant – 19.71 m2 in total 

Total Filtration Design Capacity of all 

Filters: 

3.25 Ml/d 

Average Recovery Backwash water 

volume: 

Pumps not operational – no volumes recorded 

Total Capacity of backwash Clarifier: N/A 

Capacity of Used Wash Water System: Operator could not confirm 

Primary Post Disinfection Type: Sodium Hypochlorite  

Disinfection Dosing Capacity: 30 ℓ/h 

Disinfectant Storage Capacity: 3 Months supply available on site 

Total Treated Water Storage Capacity: 2 Mℓ 

*Assumed as operator could not confirm 

 

 

 



 
 
 
 41 

 

The Mzimkhulu WTP derives its raw water from two sources. A gravity main from the 
Ntlambamasoka Stream, which is a tributary of the Mzimkhulu River and flows directly to the 
Mzimkhulu WTP, and a raw water pumping system that pumps water directly from the Mzimkhulu 
River to the Mzimkhulu WTP. 
 

Raw water infrastructure for the sources of the Mzimkhulu WTP are summarised below and in Table 
9.8 and Table 9.9. 
 

 

 Abstraction Weir and Pipeline: A concrete weir diverts river water into a 200mm diameter 
uPVC pipeline that gravitates water to the head of works at Mzimkhulu WTP. No 
hydrological information is available to confirm the reliability of the source to meet future 
demands. Water is currently supplied by use of one gravity pipeline. The other line, a 
100mm diameter AC pipeline, is reportedly disused. 
 

 Pump Station and Pipeline: Water is abstracted from the Umzimkhulu River by means of a 
weir and a raw water pumping main from the Umzimkhulu River to the Waterworks. A 
number of hydrological studies have been undertaken for the Umzimkhulu River which 
confirm that it will meet the demands of Umzimkhulu and Clydesdale. 

 

Table 9.8 Pump Station Details: Mzimkhulu River (weir), Raw Water 

System 
Pump 
Station 
Name 

Pump 
Set 

Pump Status 
Pump 
Description 

Supply 
From 

Supply 
To 

Static 
Head 
(m) 

Duty 
Head 
(m) 

Duty 
Capacity 
(Mℓ/day) 

 
Approx. 
Age 

 
Approx. 
Condition Duty Standby 

Mzimkh
ulu 

Mzimkhulu
Raw Water 
Pump 
Station 

2   

Etanorm, 
270mm Dia, 
125-
100/315-
2P, 90kw 
RPM=2960 
V=400 

Mzimkhul
u Weir 

Mzimkh
ulu 
WTP 

65 70 2.4 27* Fair 

*From process controller 

 

Table 9.9 Pipeline Details: Mzimkhulu System, Raw Water Supply Pipelines 

System Pipeline Name From To 
Length 
(km) 

Nominal 
Diameter 

(mm) 
Material 

Capacity * 
(Mℓ/day) 

Age  
(years) 

Mzimkhul
u 

Ntlambamasoka Raw 
Water Gravity 

Mzimkhulu Weir Mzimkhulu WTP 3.85  200 uPVC 4.07 35* 

Mzimkhul
u 

Mzimkhulu Raw Water 
Rising Main 

Mzimkhulu Raw Water 
Pump Station 

Mzimkhulu WTP 2.15 355 uPVC 3.05 27* 

*From process controller 

  



 
 
 
 42 

Potable water supply system 

 

Water Treatment Works 

There are two separate plants at the site including the original concrete works and a newly built 
package plant. The old works consists of a chemical dosing room with raw water inlet and rapid 
mixing chamber, flocculation channels and a clarifier. The plant also includes three old sand filters 
that are being used as balancing tanks, two pressure filters, clear water reservoir, chlorine dosing 
room, high lift pump station (Table 9.11), sludge dams and return pump station and staff 
accommodation. The package plant consists of two lamella clarifiers, a pre-fabricated flocculation 
column and balancing tank, three pressure filters and a chemical dosing room. The design capacity of 
the original works and package plant has been reported to be 2.0 Mℓ/day and 3.0 Mℓ/day 
respectively. The combined design capacity is thus 5.0 Mℓ/day. However, the limiting factor for the 
plant is the capacity of the filters which have a combined capacity of 3.25 Mℓ/day. The current plant 
usage is unknown as there is no accurate metering on site and no previous records to consult. 
 

Water Supply System 

Potable water from the Mzimkhulu WTP is fed into three clear water reservoirs situated at the 
works, two circular 1 Mℓ concrete reservoirs and a 0.25 Mℓ circular brick structure. The 0.25 Mℓ 
[...]
capacity of the pumping main from Kempdale Dam weir to the WTP (15 Mℓ/day to 20 
Mℓ/day). 
 

Kemptdale Quarry: This is a disused dolerite stone quarry 25m deep alongside the river 
immediately downstream of the Kempdale Dam. It provides an additional 250 000 m3 of 
emergency storage. It is filled under gravity by opening a valve on a pipeline from the dam 
and is emptied back into the river by means of two submersible pumps mounted on a raft 
moored over the deepest point of the quarry (pumps can deliver between 5 Mℓ /day when 
the quarry is full to 2 Mℓ/day when nearly empty).  
 

Abstraction Weir, Pump Station and Pipeline: A 1.5m high mass concrete weir diverts river 
water to the pump station sump on the riverbank. The pump station has been equipped with 
two 130 kW vertical turbine raw water pumps (1 Duty, 1 Standby). The pump motors and 
electrical control panel are above the Mzintlava River’s 1:50 year floodline. One pump 
delivers 5 Ml/d. If necessary, both pumps can be operated simultaneously to yield about 7.5 
Mℓ/day (24h pumping). The weir was deliberately sited upstream of the developed areas so 
that the water quality would not be affected by runoff pollution or sewage reticulation spills. 
The delivery pipeline to the waterworks is 300mm in size and 5.0 km long. The pumping 
scheme was commissioned in May 2004. With the large catchment area, Kempdale Dam and 
the quarry, the river pump station enjoys a high level of assurance of supply at its current 
capacity and if properly managed (i.e. if releases from the dam are carefully controlled over 
the mid-winter months). It should be noted that Kokstad suffers from frequent power 
failures which affects the delivery of water to the waterworks. 

 
 



 
 
 
 

68 

 
 

Figure 10.6 General layout of water resource infrastructure supplying Kokstad. 



 
 
 
 

69 

 

Figure 10.7 Crystal Springs Dam (Nightjar Travel Guide South Africa 2017: website). 

 

Table 10.2 Crystal Springs Dam (DWS 2018: Hydrographic Surveys Dams Database, DWS 2019: List of Registered Dams Database, WR2012). 

Catchment Details  

Incremental Catchment Area: 15 km2 a 

Total Catchment Area: 15 km2 a 

Mean Annual Precipitation: 781 mm b 

Mean Annual Runoff: 2.93 million m3 c 

Annual Evaporation: 1200 mm b 

Dam Characteristics  

Gauge Plate Zero: 1406.2 mASL d 

Full Supply Level: 1427.2 mASL d 

Spillway Height: 21 m e 

Raised Dam Net Full Supply Capacity: 2.14 million m3 e 

Dead Storage:  N/A 

Raised Dam Total Capacity: 2.14 million m3 e 

Surface Area of Dam at Full Supply Level: 0.29 km2 e 

Original Measured Dam Capacity 
(Dam Raised – 1996) 

1.306 million m3 (1967) f 

Dam Type: Earth-fill e  

Crest Length: 
Crest Length: 374m e 

Spillway Section:  60 m d 

Non-Spillway Section: 314 m d 

Type of Spillway: Ogee Spillway e 

Capacity of Spillway: 650 m3/s d 

Date of Completion: 1967 e 

Date of Area Capacity Survey: 1996 f 

Date of next Area Capacity Survey: 2031 f  

    a Calculate using Spatial Analyst tool on ArcGIS. 
b WR2012 Database of Quaternary Catchment Information. 
c Calculated using the identify tool on ArcGIS and converted to million m3. 
d Crystal Springs Dam Safety Inspection 2003  
e DWS List of Registered Dams Database (April 2019). 
f DWS Hydrographic Surveys Dams Database (2018). 



 
 
 
 

70 

The Greater Kokstad water supply rule developed by DWS has an objective to make the best 
use of multiple resources to maximise yield and minimise cost (DWS, 2016). Different 
scenarios of maximising the yield are explained below: 

 
• Scenario 1 – Crystal Springs Utilised: Utilising the spills from both dams, Crystal Springs and 

Kempdale, first, then supplying water from the cheaper resource, Crystal Springs Dam, to the 

WTP and augmenting the difference with water from Kempdale Dam. This scenario has an 

infrastructure capacity constraint of 0.085 m³/s from Kempdale Dam to the WTP. 

• Scenario 2 – Maximum yield for current capacity constraint: Water is pumped from Kempdale 

Dam at a maximum flow of 0.085 m³/s, with the outstanding demand being supplemented from 

Crystal Springs Dam. 

• Scenario 3 – Crystal Springs Yield Only: Only utilising the water source of Crystal Springs Dam. 

• Scenario 4 – Kempdale Dam Only: Only utilising the water source of Kempdale Dam. 

• Scenario 5 – Maximum yield, double flow capacity from Kempdale Dam: This scenario is the 

same as Scenario 2, but the capacity of the channel from Kempdale Dam to the WTP is doubled, 

allowing a flow of 0.17 m³/s. The results of the yields of these scenarios are shown in Table 10.3 

and the characteristics of the dam are shown in Table 10.4. 

 

Table 10.3 Yields of dams in the Mzintlava (Million m3/annum) (DWS 2016) 

Scenario 
 

Firm Yield 
 

Stochastic yield 

1:100 1:50 1:20 

1 4.8 4.7 4.8 4.9 

2 4.8 4.7 4.8 4.9 

3 2.1 2.0 2.1 2.2 

4 2.7 2.6 2.7 2.7 

5 7.4 7.3 7.4 7.5 

 



 
 
 
 

71 

 

 
 

Figure 10.8 Kemptdale Dam,  Kemptdale Quarry and Mzintlava Weir (Google Earth 2020: website). 

 

Table 10.4 Kemptdale Dam (DWS 2018: Hydrographic Surveys Dams Database, DWS 2019: List of Registered Dams Database, WR2012). 

Catchment Details  

Incremental Catchment Area: 857 km2 a 

Total Catchment Area: 857 km2 a 

Mean Annual Precipitation: 781 mm b 

Mean Annual Runoff: 92.56 million m3 c 

Annual Evaporation: 1200 mm b 

Dam Characteristics  

Gauge Plate Zero: 1273 mASL d 

Full Supply Level: 1279 mASL d 

Spillway Height: 6 m e 

Net Full Supply Capacity: 0.40 million m3 e 

Dead Storage: N/A 

Total Capacity: 0.40 million m3 e 

Surface Area of Dam at Full Supply Level: 0.221 km2 e 

Original Measured Dam Capacity 0.40 million m3 e 

Dam Type: N/A 

Crest Length: 
Crest Length: 150 m f 

Spillway Section:  52 m f  
Non-Spillway Section: 98 m f 

Type of Spillway: N/A 

Capacity of Spillway: N/A 

Date of Completion: N/A 

Date of Area Capacity Survey: N/A 

Date of next Area Capacity Survey: N/A 

 a Calculate using Spatial Analyst tool on ArcGIS. 
b WR2012 Database of Quaternary Catchment Information. 
c Calculated using the identify tool on ArcGIS and converted to million m3. 
d 0.5 m contours from DEM. 
e DWS List of Registered Dams Database (April 2019). 
f Measured on Google Earth 

Kemptdale Dam 

Kemptdale Quarry 

Mzintlava Weir 



 
 
 
 

72 

10.2.4 Operating Rules 

Under normal conditions the first source of raw water supply is the Crystal Springs Dam and the 
second source of supply is from the Mzintlava River. Water is released from Kempdale Dam to the 
abstraction weir where it is pumped to the Kokstad WTP. This is usually done in winter because of 
the extensive irrigation taking place upstream of Kokstad and which reduces the flow of the 
Mzintlava River.  
 
The combined Kempdale and Crystal Springs Dam drought rule curve, Figure 10.9, reflects the 
annual operating rule. As the total system (Crystal Springs & Kempdale Dams) draws down, the 
allocated volume reduces. 
 

 

Figure 10.9 Crystal Springs Dam annual operating rule curve (DWS, 2016). 



 73 

10.3 Supply Systems 

10.3.1 Description of the Upper Mzintlava System 

There is one primary bulk water supply scheme (BWSS) within the Mzintlava System: 

 Kokstad BWSS – Kokstad Water Treatment Plant (WTP) 

The other smaller WSS (water supply scheme) within the Mzintlava System: 

 Franklin BWSS – Franklin WTP 

For the purposes of this report, only WTP’s of 2 Mℓ/day or greater were included as this constitutes 
a bulk system. 
 
Brief description (locality and supply area) of the primary bulk WTP within the Mzintlava System: 
 

 Kokstad WTP: The Kokstad WTP is located within the town of Kokstad, north of the golf 
course. It is located 3.5 km from the banks of the Mzintlava River and falls within the Greater 
Kokstad Local Municipality boundary. It is owned and operated by Harry Gwala District 
Municipality and supplies the entire town of Kokstad, industrial area, prison and suburbs, 
Bhongweni and Shayamoya. 
 

More detailed information on the treatment plant and system follow in the next section. 

 

(a) Kokstad Water Treatment Plant and Supply System 

The primary sources of raw water for the Kokstad WTP (Table 10.5) are the Crystal Springs Dam and 
the Mzintlava River. The river can drop to very low levels during the Winter months, making it 
impossible to extract water from this source. An off channel storage dam (Quarry Dam) utilises 
water from the Kempdale Dam/Weir to store water for times of low flow. This can be pumped back 
into the river upstream of the Weir. 
 

The Crystal Springs Dam relies heavily on supply from springs in the area and is water table 
dependant. During the winter months the flow from the springs is reduced and this is even more 
prevalent during a drought period as experienced in 2015. 
 

The Kokstad Water Treatment Plant has been upgraded from 13Mℓ/day to 18Mℓ/day with the 
construction of an additional filter gallery. The plants historical output was approximately 15Mℓ/day 
and more recently this has been reduced to approximately 12Mℓ/day, due to raw water supply 
issues. A site assessment was carried out by Umgeni Water in 2015 and a report was compiled on 
the status of the treatment plant. 
 

 

  



 74 

Table 10.5 Characteristics of the Kokstad WTP 

WTP Name: Kokstad WTP 

System: Mzimvubu River System / Mzintlava River Catchment 

Maximum Design Capacity: 18 Mℓ/day 

Current Utilisation: 12 Mℓ/day (restricted supply volumes) 

Raw Water Storage Capacity: Crystal Springs Dam – DWS Dam, 2.1 million kℓ 

Raw Water Supply Capacity: The Crystal Springs Dam has a sustainable yield of 4.5 

Mlℓ/day but the infrastructure can provide 18 Mℓ/day. 

The raw water abstraction on the Mzintlava river can 

deliver 7.5 Mℓ/day. 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: Lime and polymeric coagulant (Wetfloc 7550L) 

Total Coagulant Dosing Capacity: 15.2 ℓ/h 

Rapid Mixing Method: Mixing via a weir 

Clarifier Type: Pulsator type clarifiers (not operational) 

Number of Clarifiers: 4 

Total Area of all Clarifiers: 313.6 m2 

Total Capacity of Clarifiers: 22.6 Mℓ/d 

Filter Type: Rapid gravity sand filters 

Number of Filters: 9 (3 old filters and 6 new filters) 

Filter Floor Type False floor 

Total Filtration Area of all Filters 164.4 m2 

Total Filtration Design Capacity of all 

Filters: 

23.6 Mℓ/d 

Average Recovery Backwash water 

volume: 

{Flow meter was not operational at the time and no 

method of measuring the lagoon level}* 

Total Capacity of Sludge Dams: {Did not get info}* 

Capacity of Used Wash Water System: {Did not get info}* 

Primary Post Disinfection Type: Chlorination (chlorine gas) 

Disinfection Dosing Capacity: 0.7 kg/h 

Disinfectant Storage Capacity: 14 (stored) + 1 (online) 70kg cylinders 

Total Treated Water Storage Capacity: 14.8 Mℓ 

* Plant Superintendent consulted and cannot provide this information 

 

Raw water infrastructure for the two sources of the Kokstad WTP are summarised in Section 10.2.3 
and in Table 10.6 and Table 10.7. 
 

  



 75 

Table 10.6 Pump Station Details: Mzintlava River (weir), Raw Water 

System 
Pump 

Station 
Name 

Pump 
Set 

Pump Status 
Pump 

Description 
Supply 
From 

Supply To 
Static 
Head 
(m) 

Duty 
Head 
(m) 

Duty 
Capacity 
(Mℓ/day) 

 
Approx. 

Age 

 
Approx. 

Condition Duty Standby 

Kokstad 
Mzintlava 
River Pump 
Station 

1   

Vertical 
Turbine 
(132 kW) 
KSB 125/5 

Mzintlava 
Weir 

Kokstad 
WTP 

119 142 4.32 1 Good 

Kokstad 
Mzintlava 
River Pump 
Station 

1   

Vertical 
Turbine 
(132 kW) 
KSB 125/5 

Mzintlava 
Weir 

Kokstad 
WTP 

119 142 4.32 35 Fair 

 

Table 10.7 Pipeline Details: Kokstad System, Raw Water Supply Pipelines 

System Pipeline Name From To 
Length 

(km) 

Nominal 
Diameter 

(mm) 
Material 

Capacity * 
(Mℓ/day) 

Age  
(years) 

Mzintlava Mzintlava Raw Water Mzintlava Weir Kokstad WTP 5 (approx.) 350 
FC & 
Klambon 

16.63 10* 

Crystal 
Springs 

Crystal Springs Raw Water Crystal Springs Dam Kokstad WTP 3.6 350 uPVC 12.47 30 

Crystal 
Springs 

Crystal Springs Raw Water Crystal Springs Dam Kokstad WTP 3.6 300 FC 9.16 44 

*Info from Plant Superintendent 

 

Potable water supply systems downstream of the Kokstad WTP are presented below and in Table 
10.8: 
 

The supply downstream of the Kokstad WTP is supplied into four reservoirs that are situated on site 
of the treatment plant. From these reservoirs the different areas are supplied as detailed below: 
 

 Galaxy Tank (Extension7): The 300 Kℓ Galaxy tank is supplied from the clear water sump in 
the filter building and potable water is pumped to the tank via a 75mm diameter uPVC pipe. 
This tank is one of the two supplies to Extension 7 to the north east of the town. Supply from 
the Galaxy Tank is via a 90 mm uPVC pipeline that changes to a 75 mm diameter uPVC 
pipeline at the fence of the WTP. This tank supplies the high lying areas with Extension 7. 
The low lying areas within Extension 7 are supplies by a 150 mm FC pipe that derives its 
supply from the clear water sump next to the new filter building. 

 

 Main Reservoir (CBD Grenswag Reservoir, Golf Course Reservoir and Bhongweni 
Reservoir): The Main Reservoir system, a 4.5 Mℓ reinforced concrete reservoir, is supplied 
by a 450 mm diameter FC pipeline from the clear water sumps. Potable water is supplied to 
Grenswag and Bhongweni reservoirs via a 450mm diameter FC pipe.  The Bhongweni 
Reservoir site has an elevated steel water tank (50 kℓ) to supply the immediate areas. These 
reservoirs are terminal reservoirs that supply the CBD and the Bhongweni settlement. The 
main reservoir also has a 300 mm diameter FC offtake to the Golf Course Reservoir which 



 76 

serves the town. There is a cross connection between the main Reservoir and the 
Shayamoya Reservoir that is used if necessary.  

 

 Prison Reservoir: The Prison Reservoir is supplied via a 200 mm diameter FC pipeline that 
connected to the 450 mm diameter FC supply from the works to the Main Reservoir. This is a 
5 Mℓ reinforced concrete reservoir and its sole supply is the C Max and medium security 
prison facilities situated in the south east sector of the town. 
 

 Shayamoya Reservoir (Shayamoya High and Low Level Reservoirs): The Shayamoya 
Reservoir in the WTP is supplied under gravity via a 450mm GRP pipe from the clear water 
sump in the new filter building. The reservoir is a 5 Mℓ reinforced concrete reservoir and has 
a cross connection with the Main Reservoir via a 450 mm diameter GRP pipeline with 
isolation valves in place. The Shayamoya Reservoir supplies the Shayamoya Low Level 
Reservoir via a booster pump station located within the WTP. The supply line to Shayamoya 
Low Level Reservoir is a 200 mm uPVC pipeline. Shayamoya Low Level Reservoir has another 
booster pump station located within the site and water is pumped via a 160 mm diameter 
uPVC pipeline to Shayamoya High Level Reservoir and the water tower (22 kℓ) on site that 
provides water to the immediate vicinity. Both Reservoirs supply the community of 
Shayamoya exclusively. 
 

The advanced age of the pipelines in Table 10.8 are indicative of the condition with most in need of 
refurbishment or quite possibly replacement. Pump and reservoir details are presented in Table 10.9 
and Table 10.10 with a schematic of the system presented in Figure 10.10 
 

Table 10.8 Pipeline Details: Kokstad Potable Supply Pipelines 

System Pipeline Name From To 
Length 

(km) 

Nominal 
Diameter 

(mm) 
Material 

Capacity * 
(Mℓ/day) 

Age  
(years) 

Kokstad Golf Course Kokstad WTP Golf Course Reservoir 0.535 300 AC 12.22 20* 

Kokstad Bhongweni Kokstad WTP Bhongweni Reservoirs 4.33 450 AC 27.49 20* 

Kokstad Prison Kokstad WTP Prison 0.9 300 AC 12.22 20* 

Kokstad Shayamoya Kokstad WTP Shayamoya Reservoir 1 4.07 200 uPVC 4.07 20* 

*Info from Plant Superintendent 

 
  



 77 

 

Table 10.9 Pump Details: Kokstad Potable Water Pump Stations 

System 
Pump 

Station 
Name 

Pump 
Set 

Pump Status 

Pump 
Description 